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Overview: Wolters Kluwer Global 
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Overview: Wolters Kluwer Health 

• ProVation Medical 

• Health Language Engine 

• Sentri7 

Clinical Effectiveness 

Health 
2,900 Employees 

Worldwide 

€1 Billion Annual 
Revenue 

• Lippincott Solutions 

• Ovid® 

Clinical Software Solutions 
 

• UpToDate ® 

• Medi-Span® 

• Lexicomp® 

• Facts & Comparisons® 

• Emmi® 

Health 

Legal & Regulatory 

Tax & Accounting 

Governance, Risk 

& Compliance 

Clinical Drug Information 
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UpToDate 
• 24 Specialties 
• 10,500+ Clinical topics 
• 1,500+ Patient topics 
• 6,300+ Physician Authors and Editors 
• 5,600+ Drug entries 
• 30,000+ Graphics 
• 425,000 Links to evidence 

Lexicomp / Facts&Comparisons 
• 41,000+ Drug Information topics 
• 7,200+ International Drug Information topics 
• 3,500+ In-depth monographs 
• 16,700+ Toxicology-related topics 
• 520+ Natural Product monographs 
• 6,900+ Additional Patient Education topics on 

drugs (19 languages) 
 

Medi-Span 
• 180,000+ National Drug Codes(NDCs)  
• 750K+ price points and 4.8M+ drug attributes  
• 35,000+ Pricing updates per year and added 

12,000+ NDCs  per year 
• 5M+ clinical  screening records maintained for 

US and International drugs over 16 Content 
areas 

• 60+ Databases and APIs delivering the content 
 

 
Emmi 
• 300+ Multimedia programs 
• 1,500+ Articles 
• 250+ IVR calls 
• 15+ Multimodal series  
• 200 Programs in multiple languages 
• 1,000+ Medical illustrations and animations 
• 5,000+ Non-medical illustrations and animations  
 

Overview: ACDS(Advanced Clinical Decision Support)  



What is Lexicomp? 
Drug database to obtain point of care advice with high quality, 100% evidence-

based drug information 

Decide Drug Therapy 

Promote communication –consistency Info 

Optimize Drug efficacy - reduce errors 





Editorial Processes 
Two process  
 External pharmacist review  > validate and qualify the information  
 Internal clinical team 
 Team of pharmacists (+200 specialized pharmacists) 
 Team of UTD editors, peer reviewers, authors (+6500 world      

        renowned physicians/pharmacists editorial team) 
 Advanced clinical training (PharmD or PhD) 
 Typically +10 years of extensive clinical experience 
 DAILY monitoring & Update 

• Manufacturer announcements, Top Med Journal Publications  
• Regulatory agencies (FDA, Health Canada, etc) 

 Data Consistency across WK Clinical Effectiveness solutions.  
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Rigorous Editorial Processes to Ensure Data Accuracy, Reliability, and Consistency  
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Lexicomp vs UpToDate Differentiation (More Content)   
• Drug Shortages (drug-shortages) • Vesicant/Extravasation Risk (ves) • Allergy and Idiosyncratic Reactions (prrlist) • Extemporaneously Prepared (exp) 

• Medication Patient Education with HCAHPS 
Considerations (pai) 

• Extemporaneously Prepared (exp) • Oncology: Emetic Potential (emp) 
• Level of Evidence Definitions (use-lvl-

evidence) 

• REMS Components (remcmp) • Level of Evidence Definitions (use-lvl-evidence) • Geriatric Considerations (spg) • Use: Unsupported (unsupported-uses-nested) 

• Dosing: Combination Regimens (cbr) 
• Use: Unsupported (unsupported-uses-nested) • Test Interactions (tia) 

• Drug of Choice or Alternative for 
Disease/Syndrome(s) (dcdlist-ext) 

• Calculations (calclist) 
• Drug of Choice or Alternative for Disease/Syndrome(s) (dcdlist-

ext) 
• Gene Testing Required (genereqlist) 

• Drug of Choice or Alternative for Organism(s) 
(dcolist-ext) 

• Anatomic Therapeutic Chemical (ATC) Classification 
(atclist) 

• Drug of Choice or Alternative for Organism(s) (dcolist-ext) • Gene Testing Recommended (generecmdlist) 
• Dental Health Professional Considerations 

(dcf) 

• Administration: IV (aiv) • Regimen Use (regimen-use) • Gene Testing May Be Considered (geneconsdrlist) • Effects on Dental Treatment (edt) 

• Administration: Injectable Detail (ivd) 
• Comparative Efficacy: Powered by Facts & Comparisons (add-

comparative-efficacy) 
• Genes of Interest (goilist-ext) • Effects on Bleeding (eob) 

• Administration: Oral (aor) • Class Monographs 
• Lexicomp Pregnancy & Lactation, In-Depth (add-

preg-lac) 
• Dental Usual Dosing (dud) 

• Administration: Topical (ato) • Clinical Practice Guidelines (cpg) • Briggs' Drugs in Pregnancy & Lactation (briggs-list) • Related Information (rftlist) 

• Administration: Subcutaneous (asq) • Allergy and Idiosyncratic Reactions (prrlist) • Storage/Stability (sts) • Regimen (reg) 

• Administration: Inhalation (ain) • Oncology: Emetic Potential (emp) 
• Local Anesthetic/Vasoconstrictor Precautions 

(vap) 
• Nursing: Physical Assessment/Monitoring 

(mpa) 

• Administration: Other (aot) • Geriatric Considerations (spg) • Dental Health Professional Considerations (dcf) • Dental Use (uso) 

• Administration: Endotracheal (aet) • Test Interactions (tia) • Effects on Dental Treatment (edt) • Regimen Use (regimen-use) 

• Administration: Intra-arterial (aia) • Gene Testing Required (genereqlist) • Effects on Bleeding (eob) • Pharmacotherapy Pearls (adi) 

• Administration: Intracavernous (aic) • Gene Testing Recommended (generecmdlist) • Dental Usual Dosing (dud) • Administration: Otic (aoc) 

• Administration: Intradermal (aidrm) • Gene Testing May Be Considered (geneconsdrlist) • Related Information (rftlist) • Administration: Rectal (arct) 

• Administration: Intraosseous (aio) • Genes of Interest (goilist-ext) • Pharmacotherapy Pearls (adi) • Vesicant/Extravasation Risk (ves) 

• Administration: Intrathecal (ait) • Lexicomp Pregnancy & Lactation, In-Depth (add-preg-lac) • Index Terms (synlist) 
• Nursing: Physical Assessment/Monitoring 

(mpa) 

• Administration: Intravaginal (avg) • Briggs' Drugs in Pregnancy & Lactation (briggs-list) • Regimen (reg) • Dental Use (uso) 

• Administration: Intravitreal (avt) • Storage/Stability (sts) • Preparation for Administration (str) 
• Local Anesthetic/Vasoconstrictor Precautions 

(vap) 

• Administration: Ophthalmic (aop) • Preparation for Administration (str) 
• Comparative Efficacy: Powered by Facts & 

Comparisons (add-comparative-efficacy) 
• Class Monographs 

• Clinical Practice Guidelines (cpg) • Index Terms (synlist)   
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藥物內容深度: From Drug Monograph, many in-depth content are not covered in 
UpToDate.  For example: Cisplatin, If you refer to the drug monograph of CISplatin 
in Lexicomp (see screenshot below), you can see the whole section of Dosing: 
Combination Regimens is NOT included in UpToDate 

Lexicomp vs UpToDate Differentiation (More depth)   



Lexicomp Welcome Page  
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 Lexicomp Adult Drug Information 

 Lexicomp Neonatal Drug Information 

 FACTS & COMPARISONS  

 OFF-LABEL DATABASE 

 COMPARATIVE EFFICACY AND ROLE IN THERAPY 

 AHFS DI® ESSENTIALS™ 

 AHFS DRUG INFORMATION® 

 MARTINDALE: THE COMPLETE DRUG 
REFERENCE™ 

 BRIGGS' DRUGS IN PREGNANCY AND LACTATION 

 THE 5-MINUTE CLINICAL CONSULT 

 NURSING DRUG INFORMATION 

 NATURAL PRODUCTS 
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Lexicomp Drug Information Databases 

 INFECTIOUS DISEASE 

 LABORATORY TESTS AND DIAGNOSTIC 
PROCEDURES 

 PHARMACOGENOMICS 

 DENTAL DRUG INFORMATION 

 GERIATRIC DRUG INFORMATION 

 GLOBAL DRUG INFORMATION 

 PREGNANCY AND LACTATION INFORMATION 

 DRUG ALLERGY AND IDIOSYNCRATIC REACTIONS 

 VISUALDX® 

 



Indexes 
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Search In Lexicomp  
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Search Result  
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使用
Navigation 

直接跳到相
關部分，節
省在診療過
程中節省寶
貴的時間。 

已經將所有下列Databases(AHFS, Martindate, 
Briggs, etc)資料整合進Lexicomp Multinational ，  
 



 

Drug Monograph 
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Monograph: Dosing 
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Dosing根據不

同受眾群體來
表示，更快速
找到答案 
 

用最精簡的文字呈現臨床醫師藥師所需的Dosage數據和資訊。 

跟UpToDate一樣, Lexicomp 藥物專題的內容編排方式的目的是最快讓臨床工作者找到需要的答案或用藥建
議，內容分成2個層，第一層能給您70-80%需要的資訊，如需要更深一層的資訊，可以直接點擊鏈接以進
入第二層來獲得更多的資訊.  Ex) Dosage and Administration in AHFS Essentials for additional information. 

https://online.lexi.com/lco/action/doc/retrieve/docid/essential_ashp/410436#dosage-admin-nested
https://online.lexi.com/lco/action/doc/retrieve/docid/essential_ashp/410436#dosage-admin-nested
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Monograph: Dosing 



Monograph: Hazardous Drugs Handling 
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說明如何準備IV藥物 



Monograph: Pregnancy Considerations  
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Highlight 對於懷孕婦女用藥需要考量的事情: 藥物是否且如何
進入胎盤， 對於胎兒的影響，對於懷孕婦女自身的影響等。 



Monograph: Nursing Considerations  
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Monograph:  Patient Education (in Chinese)  
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Monograph:  Patient Education (in Chinese)  

用問答的方式，列出6-7個病人最常
問的問題/或須知，並用簡單的文字
回答 
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Drug Interactions  

可搜尋藥物vs食物，藥物vs藥物，
藥物vs草藥等的交互作用 
Lexicomp有收錄超過550種草藥的
monograph 



 

Drug Interactions  
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點擊獲取此交互作用的full monograph 

Drug Interactions  
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點擊單獨藥物，
可進入所有會
此藥物產生交
互作用的藥物/
草藥/食物
monograph，
如下圖二 

圖一 

圖二 

點擊可再進入Warfarin
跟Vorapaxar的交互作
用monograph 

Drug Interactions  
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Drug Interactions  

Lexicomp也有收錄3種藥物同時用藥會產生的交互作用，如下： 

更新日期: 當有新的臨床藥學
發現，Lexicomp會及時更新 

點擊進入3種藥物同時用藥的交互作用
詳細說明，請參閱下一張投影片！ 
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Drug Interactions  



 

Drug Comparisons 
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Compared to Micromedex, Lexicomp Drug Comparion can compare 4 drugs at the same 
time, and also can customize the field of comparisons. Except clinical use of comparing 
drugs, also very useful when evaluating new drugs for management purpose. 

Can choose 
the fields 
being 
compared 
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Drug Comparison 
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Drug Comparisons (Monograph View) 
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Drug Comparisons (Data View) Give clear presentation of comparison, if need to know more detail, just click 
Into the hyperlink;  for example, if I want to know more about one of the adverse 
effects of Rosuvastatin – Arthraigia, just simply click it. 
See next slide!!!  
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Drug Comparisons (Data View) 

Give the overall background of this particular adverse reaction of  Rosuvastatin.   



Trissel´s IV Compatibility 
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Click to see more details 
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Trissel´s IV Compatibility  You can analyze as many drugs as you like. See example below. Search for 
6 drugs mixed in 2 solutions or even more !!! 
 



Calculators (over 190 medical / pharmacologicl calculators )  
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iv 
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Calculators (over 190 medical / pharmacologicl calculators )  
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Calculators (over 190 medical / pharmacologicl calculators )  
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Calculators (over 190 medical / pharmacologicl calculators )  

This function gives you most 
commonly used drugs / dosages / 
instrunction notes with patients in Life 
Supports 
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Calculators (over 190 medical / pharmacologicl calculators )  

Phenytoin 



Toxicology: Lexi-Tox 
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Lexi-Tox 
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Lexi-Tox: Treatment Antidote  
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More Tools  - Tall Man Letters > LASA 
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More Tools>BEER Criteria  
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Lexicomp Mobile Solution 

 Lexicomp Mobile(行動版)是我們客戶非常推崇試用的產品，我強烈
建議藥師試用看看， 

 行動裝置試用設置，請參閱以下鏈接:  

 http://www.wolterskluwercdi.com/drug-reference/apps/free-trial/ 

 Contain all drug monographas, databases (except Martindale) and 
modules – allow clinicians to access to clinical drug information 
anytime anywhere!!! 

http://www.wolterskluwercdi.com/drug-reference/apps/free-trial/
http://www.wolterskluwercdi.com/drug-reference/apps/free-trial/
http://www.wolterskluwercdi.com/drug-reference/apps/free-trial/
http://www.wolterskluwercdi.com/drug-reference/apps/free-trial/
http://www.wolterskluwercdi.com/drug-reference/apps/free-trial/
http://www.wolterskluwercdi.com/drug-reference/apps/free-trial/


Lexicomp Mobile Solution 選擇平台 

按
照
安
裝
步
驟
進
行
安
裝 



Lexicomp® 
 

 


